
      

OSHKOSH COMMON COUNCIL AGENDA
COUNCIL CHAMBERS, CITY HALL

OSHKOSH, WISCONSIN
January 14, 2025

If anyone requires reasonable ADA accommodations, please contact the office of the City Manager at
citymgr@oshkoshwi.gov, or phone 920-236-5002.

To send written correspondence to the Council, mail it to the City Manager, place it in the City Hall dropbox, or email it
to council@oshkoshwi.gov (prior to the Council meeting).

 
      

A. CALL TO ORDER (6:00 p.m.)   
 

B. ROLL CALL   
 

C. INVOCATION - VOTING FIRST 
Council Member Esslinger

Invocation #3

  

 

D. PLEDGE OF ALLEGIANCE 
Grace Lutheran School

  

 

E. PRESENTATION   
 

1. Ieva Engel, Executive Director of the Oshkosh Area Humane Society
[...]
Prepare for, conduct, and document Workshop 2 3 15 15 15 48 $9,105 $200 $9,305 Engineer/Specialist III $180

Produce preliminary layout drawings 10 40 30 80 60 40 20 30 30 30 10 380 $63,450 $63,450 Engineer/Specialist II $160

Produce preliminary PIDs 10 10 10 100 130 $21,500 $21,500 Enginee/Specialist I $140

Analyze potential environmental impacts 15 15 30 $5,550 $5,550 Technician II $125

Prepare for, conduct, and document Workshop 3 3 15 15 5 15 10 5 5 5 78 $15,130 $200 $15,330 Technician I $105

Produce refined layout drawings 10 25 30 80 60 40 20 30 30 30 355 $59,150 $59,150 Administrative III $105

Produce refined PIDs 10 10 10 100 130 $21,500 $21,500 Administrative II $95

Produce DRAFT Engineer's Report 5 20 40 5 5 25 40 15 15 15 15 10 210 $38,525 $38,525 Administrative I $85

Prepare for, conduct, and document Workshop 4 3 15 15 5 15 10 5 5 5 78 $15,130 $200 $15,330

Document resolution of 30% review comments 3 10 10 3 3 10 10 10 10 10 10 89 $17,075 $1,000 $18,075

Totals 31 168 290 18 18 115 240 340 205 95 70 110 200 255 0 10 2,165 $372,585 $1,600 $26,000 $400,185

2 Contract Documents
Total
Hours

Labor
Fee

Travel
Expenses

Other
Expenses

Totals

Produce 60%-complete documents 3 20 60 5 5 80 160 60 120 30 120 150 80 120 10 1,023 $169,055 $169,055

Prepare for, conduct, and document Workshop 5 3 15 15 5 15 10 5 5 5 78 $15,130 $200 $1,000 $16,330 1 - Prepare and submit CWFP Application

Document resolution of 60% review comments 3 10 10 5 5 5 5 5 5 5 5 10 10 10 93 $17,155 $17,155 Hours 90

Produce 90%-complete documents 3 20 40 5 5 80 160 60 120 30 120 150 80 120 20 1,013 $166,505 $166,505 Average Rate $205

Prepare for, conduct, and document Workshop 6 3 10 10 5 5 5 5 5 5 10 10 10 83 $14,955 $200 $1,000 $16,155 Fee $18,450

Document resolution of 90% review comments 3 10 10 5 5 10 10 10 10 10 10 93 $17,955 $17,955

Produce 100%-complete documents 3 15 10 10 10 10 10 10 10 10 10 10 20 138 $23,505 $1,000 $24,505

Totals 21 100 155 20 20 195 340 165 260 100 260 345 205 285 0 50 2,521 $424,260 $400 $3,000 $427,660

3 Permitting
Total
Hours

Labor
Fee

Travel
Expenses

Other
Expenses

Totals

WDNR construction 3 5 20 28 $5,505 $300 $5,805 2 - Design 24.9 kV Gear/Transformer(s)X

City building, demolition, plumbing, and electrical 20 10 10 10 50 $9,550 $300 $9,850 Hours 360

City site plan review 3 25 40 68 $12,505 $300 $300 $13,105 Average Rate $235

WDNR outfall 5 40 45 $7,450 $300 $7,750 Fee $84,600

DSPS building 20 20 $3,900 $300 $4,200

Totals 6 55 20 0 0 30 0 0 0 0 10 10 80 0 0 0 211 $38,910 $300 $1,500 $40,710

4 Bidding
Total
Hours

Labor
Fee

Travel
Expenses

Other
Expenses

Totals

Prepare for, conduct, and document pre-bid meeting 2 10 5 17 $3,570 $200 $3,770 3 - Procure 24.9 kV Gear/Transformer(s)X

Respond to bidder questions 20 10 5 5 5 5 10 5 10 10 5 90 $16,725 $16,725 Hours 160

Review bids and produce letter of recommendation 2 5 7 $1,620 $1,620 Average Rate $235

Produce conformed Contract Documents 5 5 5 5 5 5 5 5 40 $7,775 $1,000 $8,775 Fee $37,600

Totals 4 40 15 5 0 10 5 10 5 15 5 15 15 10 0 0 154 $29,690 $200 $1,000 $30,890 X - Requires workshop with WPS to finalize scope.

5 Project Management and QA/QC
Total
Hours

Labor
Fee

Travel
Expenses

Other
Expenses

Totals

Develop workplan and set up accounting system 3 10 2 15 $3,165 $3,165

Produce monthly status reports 10 15 25 $6,000 $6,000

Prepare for, conduct, and document status calls 10 25 35 $8,100 $8,100

Perform quality reviews: design basis, 30%, 60%, and 90% 15 15 15 200 245 $59,875 $59,875

Totals 38 50 0 15 15 0 0 0 0 0 0 0 0 0 200 2 320 $77,140 $0 $0 $77,140

Total Hours All Phases 100 413 480 58 53 350 585 515 470 210 345 480 500 550 200 62

Labor Fee Summary by Phase Total Labor Hours and Fee Summary Construction Cost

$285 $210 $180 $245 $195 $195 $140 $160 $140 $265 $180 $160 $160 $160 $245 $105 Labor Fee Subs/Exp Total Fee

Engineer's Report $8,835 $35,280 $52,200 $4,410 $3,510 $22,425 $33,600 $54,400 $28,700 $25,175 $12,600 $17,600 $32,000 $40,800 $0 $1,050 $372,585 $27,600 $400,185 Engineering Fees and % of Construction

Contract Documents $5,985 $21,000 $27,900 $4,900 $3,900 $38,025 $47,600 $26,400 $36,400 $26,500 $46,800 $55,200 $32,800 $45,600 $0 $5,250 $424,260 $3,400 $427,660 Design Fee $904,985 4.4%

Permitting $1,710 $11,550 $3,600 $0 $0 $5,850 $0 $0 $0 $0 $1,800 $1,600 $12,800 $0 $0 $0 $38,910 $1,800 $40,710 Permitting Fee $40,710 0.2%

Bidding $1,140 $8,400 $2,700 $1,225 $0 $1,950 $700 $1,600 $700 $3,975 $900 $2,400 $2,400 $1,600 $0 $0 $29,690 $1,200 $30,890 Bidding Fee $30,890 0.2%

Project Management and QA/QC $10,830 $10,500 $0 $3,675 $2,925 $0 $0 $0 $0 $0 $0 $0 $0 $0 $49,000 $210 $77,140 $0 $77,140 Total Fee $976,585 4.8%

Totals $28,500 $86,730 $86,400 $14,210 $10,335 $68,250 $81,900 $82,400 $65,800 $55,650 $62,100 $76,800 $80,000 $88,000 $49,000 $6,510 $942,585 $34,000 $976,585 Time-and-materials not to exceed. Expenses at Cost.

Labor Fees and Expenses by Task

Hourly Labor Charge-Out Rates Labor Hours

2025 Fee Schedule

$20,500,000

Denotes subconsultant fee.

Potential Added Scope Items

5371

2165

2521

211

154

320

Page 1 of 1 | Proposal Page 14
Donohue Associates, Inc. - November 11, 2024





ALLEN F. HOWE  
 

● Engineering Excellence Since 1997 ● 

YEARS OF EXPERIENCE 
29 
 
EDUCATION 
Bachelor of Science 
Civil Engineering 
University of Wisconsin-Platteville 
1995 
 
AWARDS 
2022 ACEC Wisconsin Engineering 
Excellence Best of State Award, CRS 
Manager: WWTP New Biogas Boiler, 
Appleton, Wisconsin. 

2020 ACEC Wisconsin Engineering 
Excellence State Finalist, Project Manager-
Construction Related Services: New 
Clearwells and High Service Pump Station 
Upgrade, South Milwaukee Water Utility, 
South Milwaukee, Wisconsin 

2017 ACEC Wisconsin Engineering 
Excellence Best of State Award, Lead 
Process-Mechanical Engineer: Eau Claire 
WWTF-Resilient, Robust, Sustainable, Eau 
Claire, Wisconsin 

2011 ACEC Minnesota Engineering 
Excellence Honor Award, Process Engineer: 
New Wastewater Treatment Facility at 
Willmar, Minnesota  

2011 ACEC Wisconsin Engineering 
Excellence State Finalist, Lead Process 
Design Engineer: Eau Claire Removes 
Toxicity and Improves Pumping, Eau Claire, 
Wisconsin  

2010 ACEC of Wisconsin Engineering 
Excellence State Finalist, Process Engineer: 
Wastewater Plant Expansion and 
Optimization, Two Rivers, Wisconsin  

PRESENTATIONS 
“Indianapolis CSO 39 Storage/Primary 
Treatment.” Central States Water 
Environment Association, May 2004  

“Aerated Lagoon Effluent Polishing with 
Peat Wetlands.” Gibbsville Sanitary District, 
Gibbsville, Wisconsin, January 2001  

“Peat/Wetland Treatment Alternative for 
Small Communities.” Gibbsville Sanitary 
District, Gibbsville, Wisconsin, May 2000  

 

 Digester Mixing System Upgrade, Concrete and Structural Repairs, Roof 
Replacements, and WWTP Lifting System Improvements, Oshkosh, Wisconsin. 
Construction Administrator: The City of Oshkosh has recently undergone a variety of 
WWTP upgrades/improvements. The Digester Mixing System Upgrade involved 
replacement of the existing gas mixing system with internal draft tube type mixing. 
Unique to the project was modifying the existing floating covers to accept the new 
mixers. Donohue developed bidding documents for the removal and replacement of 
nearly all roofs at the WWTP as well as performed a field review of concrete and 
structural conditions documenting findings and repair recommendations. The Donohue 
team then prepared bidding documents and oversaw the structural repairs. Additional 
work at Oshkosh has also included improvements to equipment removal hoisting 
configurations for ease and safety. Donohue collaborated with Jacobs to implement 
control of the equipment into the Plant’s existing SCADA system. 

Ferric Chloride Feed System Evaluation/Design Construction, NEW Water, Green Bay, 
Wisconsin. Construction Observation: Evaluation of existing ferric chloride feed system 
components and range of ferric chloride feed rates. Developed a listing of potential 
feed point locations and identified improvements necessary to provide an efficient feed 
system, including supplementary mixing. Determined optimal location for ferric chloride 
unloading to bulk storage. Developed design memorandum including unit process sizing, 
flow diagrams, and conceptual layout sketches. Prepared bidding documents, including 
plans and specifications, and opinion of probable construction cost. Provided construction 
observation services. 

New Wastewater Treatment Facility, Clinton, Wisconsin. Process Engineer/Project 
Manager: Project included the design of a 100% new wastewater treatment facility. The 
design flow rate was 0.38 mgd (2.6 mgd peak). Conditions of the existing facilities were 
beyond useful life or too small in capacity and were demolished. The new treatment 
facility consisted of an administration building, preliminary treatment facilities (screenings 
and grit removal), raw wastewater pumping, activated sludge treatment, blower, and 
chemical phosphorus removal building, rehabilitation of existing sand filters for flow 
blended secondary clarifier effluent to UV disinfection, sludge storage, post aeration, 
and effluent pumping for high river events. Improvements in addition to the treatment 
facility included site drainage issues, a new industrial park street with utilities to access 
the plant, and downstream waterway improvements. 

Wastewater Treatment Plant Improvements, Whitewater, Wisconsin. Construction 
Administrator: The project involved major improvements to the 1.5 mgd average day 
flow (11 mgd peak) wastewater treatment facility. Design was based on Donohue’s 
Facility Planning recommendations: remove existing RBC secondary treatment system, 
construct activated sludge system incorporating enhanced biological phosphorus removal, 
utilize one existing secondary settling basin for additional aeration tankage, construct 
new secondary clarifiers, construct RAS pumping system, construct WAS pumping and 
centrifuge sludge thickening system, renovate the Administration Building, replace 
electrical systems, accommodate future tertiary filtering to achieve low-level phosphorus 
compliance, and accommodate future total nitrogen removal strategies. To help fund the 
project, the City received a $707,500 grant through WDNR’s Clean Water Fund 
Principal Forgiveness loan program. 

Wastewater Treatment Facility Improvements, Wausau, Wisconsin. Construction 
Administrator: The project involved major improvements to the 5.2 mgd average day 
flow (32 mgd peak) wastewater treatment facility. Design was based on Donohue’s 
Facility Planning recommendations: replacement of raw wastewater pumps, replacement 
of primary clarifier mechanisms, new primary scum pumping and primary sludge 
screening prior to digestion, provide selector basins and primary influent flow diversion 
to step feed activated sludge system during high flows, replace aeration tank aeration 
system including high speed blowers, piping, aeration tank diffusers with a split grid fine 
bubble system, as well as influent and effluent gates. New secondary effluent splitter 
box, one new secondary clarifier, new RAS and WAS pumping systems, chemical systems 
for alkalinity and polymer, new Solids Handling building and miscellaneous equipment 
including, belt dryer and dried solids handling system, convert existing sand filter 



ALLEN F. HOWE  

● Engineering Excellence Since 1997 ● 

building to include effluent pumping, reclaimed plant effluent system, disc filters to 
achieve low-level phosphorus compliance, and upgrade to new UV disinfection. To help 
fund the project, the City received a $707,500 grant through WDNR’s Clean Water 
Fund Principal Forgiveness loan program. 

UV Disinfection Facilities, Howards Grove, Wisconsin. Process Engineer: The project 
involved the design of UV disinfection facilities. Also provided construction-related 
services, including contract administration and construction observation. 

Water Pollution Control Plant Upgrade, Fort Wayne, Indiana. Process Engineer: 
Prepared RAS/WAS piping modifications for the design of an upgrade at the water 
pollution control plant. The project consisted of preliminary treatment, additional flood 
control facilities, septage receiving facilities, and modifications to the influent interceptor 
sewers, secondary treatment facilities, and the site power distribution system. The 
preliminary treatment facilities included fine screening, a raw wastewater pump station, 
vortex grit removal basins, and grit handling. Secondary improvements included clarifier 
influent launder improvements, RAS and WAS metering improvements, and the 
replacement of four clarifier drives and mechanisms. 

Disinfection System Conversion, Fort Wayne, Indiana. Process Engineer: Prepared 
plans and specifications for the conversion of an existing gaseous chlorine disinfection 
system to a liquid bleach disinfection system, a new sodium bisulfite dechlorination 
system, and replacement of the RAS airlift pump station with variable speed drive axial 
flow pump station. 

Recirculating Sand Filter Treatment System, Gibbsville Sanitary District, Wisconsin. 
Process Engineer: Project included the design and preparation of plans and specifications 
for a Recirculating Sand Filter Treatment System. The project included unique construction 
sequencing to construct new sand filter beds within the berms of the existing lagoons. 

Wastewater Facility Improvements Project, Faribault, Minnesota. Process Engineer: 
Design of the new headworks building included as part of the rehabilitation of the entire 
wastewater facility. Design average flow of 4.11 mgd and a peak flow of 12.04 mgd. 
The new headworks structure included intercepting the existing 30-inch gravity sewer and 
maintaining the operation of the existing facility until the new facility was constructed. 
Headworks included raw wastewater pumping, screening, grit removal, and chemical 
feed room. This project was partly funded by ARRA funds; therefore, bidding documents 
were set up to ensure the use of American-made products where necessary.  

Treatment Facilities Upgrade, Eau Claire, Wisconsin. Process Engineer: Major upgrade 
($40M) to the entire wastewater treatment facility. The existing rotating biological 
contactors were replaced with a biological phosphorus removal activated sludge system 
with high-efficiency turbo-blowers. The project also included primary sludge screening, 
primary clarifier improvements, secondary clarifier improvements, anaerobic digestion 
system improvements (linear motion mixers, nozzle mixing, digester covers, biogas 
storage, and digester gallery piping), solids thickening, biogas conditioning, biogas 
utilization for heat and electricity production, an automation system to minimize operator 
requirements, odor control, alkalinity storage and feed systems, water and wastewater 
laboratory improvements, updated sludge pumping improvements, and emergency 
electricity generation, and ventilation and electrical system improvements to meet NFPA 
code.  

Raw Wastewater Pump Station Bypass Design, New Albany, Indiana. Process 
Engineer: Design and preparation of plans and specifications for the raw wastewater 
pump station bypass channel were included in this project. Duties included increasing the 
existing raw wastewater coarse screening capacity from 30 mgd to 55 mgd. A 55-mgd 
coarse-screened bypass was also added for redundancy in the event of screen failure. 
The greatest benefit was the ability to accept flow during a screen failure without having 
to bypass it. Finally, the bypass channel allowed the City to take the primary pump 
station out of service for cleaning and maintenance.  

 



MICHAEL W. GERBITZ, PE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 32259 
Michigan: 6201064285 
Minnesota: 53781 
 
YEARS OF EXPERIENCE 
34 
 
EDUCATION 
Master of Science 
Civil Engineering 
Southern Illinois University 
1992 
 
Bachelor of Science 
Aerospace Engineering and Mechanics 
University of Minnesota 
1990 
 
PROFESSIONAL ASSOCIATIONS 
Central States Water Environment 

Water Environment Federation 

NACWA 

 
AWARDS 
2017 ACEC Wisconsin Engineering 
Excellence Best of State Award, Project 
Manager: Eau Claire WWTF-Resilient, 
Robust, Sustainable, Eau Claire, Wisconsin 

2017 ACEC Engineering Excellence 
National Recognition, Project Manager: 
Kenosha WWTP Energy Optimized 
Resource Recovery, Kenosha, Wisconsin 

2013 ACEC Wisconsin Engineering 
Excellence Grand Award, Project Manager: 
Sheboygan Regional WWTP Achieves Net 
Zero Energy, Sheboygan, Wisconsin 

2012 ACEC Minnesota Engineering 
Excellence Honor Award, Lead Project 
Manager/Lead Process Engineer: New 
Wastewater Treatment Facility, Willmar, 
Minnesota 

2008 George Bradley Gascoigne Medal, 
Water Environment Federation 

2007 ACEC Engineering Excellence Grand 
Award/National Finalist, Project Manager: 
Wastewater Treatment Facility at Chatfield, 
Minnesota 
 
PAPERS 
“Sheboygan WWTF Achieves Net Zero 
Energy,” The Clarifier, Wisconsin 
Wastewater Operators’ Association, 
December 2013  

“Best from the Inside Out, A change in 
direction eliminated filamentous bulking at a 
Wisconsin slaughterhouse,” Industrial 
Wastewater, February/March 2007, 
Water Environment Federation Magazine 

“Nutrient Removal: One Size Does Not Fit 
All,” Water Environment & Technology, 
October 2004 

PUBLICATIONS (peer reviewer) 

 Effluent Filtration to Comply with Low-Level TSS and TP at Water Resource Recovery 
Facility, Heart of the Valley Sanitary District, Kaukauna, Wisconsin. Principal/Client 
Team Leader: Effluent total suspended solids and total phosphorus are now governed by 
TMDL mass limits. The existing BAF cannot consistently comply with these mass limits. This 
project produced bidding documents to install a 26-mgd effluent filtration system to 
meet the low-level mass limits. Secondary effluent will be chemically conditions upstream 
of new cloth media disk filters. These systems will be installed inside the footprint of a 
sand filter. 

Low-Level Phosphorus Compliance, Fox River Water Pollution Control Center, 
Brookfield, Wisconsin. Project Principal/Client Team Leader: The City retained Donohue 
to design improvements to meet a low-level effluent phosphorus limit (0.075 mg-TP/L) at 
this 50-mgd treatment facility. During planning, Donohue and the Owner considered a 
host of compliance strategies before selecting disc filtration. The Bidding Documents 
defined the Work associated with a chemical mixing and flocculation system, flow 
splitting system, and effluent disc filtration system. 

Tertiary Filtration and Service Water Improvements Project, NEW Water, Green Bay, 
Wisconsin. Project Principal/Client Team Leader for design of tertiary filtration using 
cloth media disc filters to achieve future TSS and phosphorus limitations. The eight filter 
system was designed for an average and peak flow of 10 and 57.3 mgd, respectively. 
The design also included replacement of the service water system, which included a new 
service water pumping system, hydropneumatic tank, and automatic strainers.   

Wastewater Treatment Facility Plan, Wausau, Wisconsin. Project Manager/Principal/ 
Client Team Leader: The City of Wausau owns and operates an 8-mgd average/36-
mgd peak advanced wastewater treatment facility. The facility had not been upgraded 
in 30 years, was facing and impending low-level phosphorus limit, and was finding it 
increasingly difficult to land apply its wet-cake biosolids. The City retained Donohue to 
perform a comprehensive Facility Plan to produce a cost-effective upgrade strategy that 
addressed the aging equipment and infrastructure concerns, capacity concerns, low-level 
phosphorus compliance, and biosolids logistics challenges. The recommended plan 
included equipment replacement, infrastructure rehabilitation and repurposing, biological 
phosphorus removal, effluent disc filtration, and biosolids dewatering and drying. 

Wastewater Treatment Plant Upgrade, La Crosse, Wisconsin. Principal/Client Team 
Leader/Technical Advisor: Design to improve phosphorus removal for new permit limits 
and to enhance safety, reliability, energy efficiency, solids-processing, and solids-reuse 
capacity. Improvements to the treatment facility include, among others, new fine screen; 
upgrades to the Primary Solids Pumping System; upgrades to the existing aeration 
basins for enhanced biological phosphorus removal; full diffuser replacement; 
replacement of existing blowers with high efficiency turbo blowers; conversion of existing 
chlorination channel into chemical mixing tanks for the phosphorus removal filtration 
system; installation of rotating disc filters for phosphorus removal installation of a new 
heat and power cogeneration engine; full facility electrical utility upgrade converting 
from three utility feeds to a single utility feed and necessary upgrades to bring the 
facility into compliance. 

Wastewater Treatment Improvements Design, Wausau, Wisconsin. Principal/Client 
Team Leader: The City of Wausau retained Donohue to produce Bidding Documents to 
construct the improvements outlined in in the Donohue-authored Wastewater Treatment 
Facility Plan. The improvements to this 8-mgd average/36-mgd peak facility included a 
new administration building, raw wastewater screening improvements, raw wastewater 
pumping improvements, grit system improvements, primary flow splitting improvements, 
primary treatment and solids pumping improvements, primary effluent conduit 
improvements, anoxic/anaerobic selectors for biological phosphorus removal, aeration 
basin configuration and efficiency improvements, aeration system improvements, 
secondary flow splitting improvements, effluent pumping, secondary effluent pumping, 
disc filtration for effluent BOD and phosphorus compliance, UV disinfection, primary 
solids screening, primary thickening, WAS thickening, digestion system enhancements, 
DSD dewatering, biosolids drying, and biosolids storage improvements.  



MICHAEL W. GERBITZ, PE  

● Engineering Excellence Since 1997 ● 

“Moving Towards Resource Recovery 
Facilities,” Water Environment Federation 
2013 
 
PRESENTATIONS 
“Biosolids Drying to Eliminate Land 
Application,” Indiana Water Environment 
Association, Annual Conference, August 
2021 

“Wastewater Today: Saving Energy, 
Producing Energy, and Recovering 
Nutrients,” MWOA Section Meeting, 
Willmar, Minnesota, June 2017 

“One Size Does Not Fit All: Site Specific 
Conditions and Nutrient Removal 
Configurations,” IAWEA Annual Meeting, 
June 2014 

“Overcoming the Barriers for Energy 
Recovery: Developing WLSSD’s Energy 
Vision,” CSWEA Annual Conference, May 
2014 

“Achieving Energy Independence: Water 
Resource Recovery Facilities Can Achieve It,” 
MWEA Annual Biosolids Conference, March 
2014 

“Overcoming the Barriers for Energy 
Recovery: Developing WLSSD’s Energy 
Vision,” WATERCON, March 2014 

“Overcoming the Barriers for Energy 
Recovery: Developing WLSSD’s Energy 
Vision,” CSWEA Environment Conference, 
November 2013 

 “Sheboygan Heat Drying Biosolids,” 
CSWEA Wisconsin Annual Spring Biosolids 
Symposium, March 2013 

“You’ve Got Grit Slurry: Now What? Three 
Case Studies of Grit Slurry Serving Large 
Combined Sewer Systems,” WEFTEC, 
October 2012 

 “LM Digester Mixers and More Micro-
Turbines Enhance Sheboygan’s Ability to 
Produce Energy and Go off the Grid,” 
Central States WEA Annual Meeting, May 
2012 

 

Water Pollution Control Facility Upgrade, Beloit, Wisconsin. Principal/Client Team 
Leader/Technical Advisor: Upgrade design to enhance safety, reliability, energy 
efficiency and to include biosolids dewatering and drying, aeration system upgrades, 
and UV disinfection. Improvements to the treatment facility include, among others, 
replacement of the grit removal and classification systems; replacement of existing 
blowers with high efficiency turbo blowers; conversion of existing chlorination channel into 
UV disinfection channel; replacement of two gravity belt thickeners for solids thickening 
and other solids handling components including a belt dryer.   

Treatment Facility and Pump Stations, Willmar, Minnesota. Project Manager: Donohue 
served as program manager for the design of $70M of wastewater system 
improvements. These improvements consisted of a new 5-mgd average day flow 
treatment facility, 6 miles of 48- and 54-inch gravity interceptor, two raw wastewater 
pump stations, and several miles of raw wastewater force main. The new 5-mgd 
treatment facility consists of a screw pump raw wastewater pump station, a centrifugal 
submersible raw wastewater pump station, fine screening, screenings 
washing/compacting, grit removal, anoxic selector, oxidation ditch activated sludge, 
secondary settling, UV disinfection, final aeration, chemical phosphorus removal, gravity 
belt WAS thickening, liquid sludge storage, hypochlorite filament control, and reclaimed 
effluent pumping and distribution.  

Digestion System Mixing, Oshkosh, Wisconsin. Project Manager/Principal/Client Team 
Leader: Donohue evaluated and produce bidding documents for a digester mixing 
system improvements at this 20-mgd average advanced wastewater treatment facility. 
Alternatives considered linear-motion mixing, pumped-nozzle mixing, internal draft tube 
mixers, and external draft tube mixers. Armed with an evaluation of non-economic 
advantages/disadvantages as well as life-cycle costs, the City elected to replace the 
existing gas-mixing system with internal draft tube mixers.  

Wastewater Treatment Facility Improvements, Faribault, Minnesota. Project Manager: 
Donohue designed a wastewater treatment facility upgrade for this rapidly growing 
community of approximately 20,000 people with two large food production industries. 
The upgrade included a new preliminary treatment building with raw wastewater 
pumping, fine screening with screenings dewatering, and grit removal with grit 
washing/dewatering; secondary clarifier enhancements; a new UV disinfection system; a 
new high-river stage effluent pumping system; new RAS and WAS pumping; new 
aerated WAS storage; new WAS thickening structure with a 2-M gravity belt thickener; 
anaerobic digestion system improvements complete with new heating system boilers and 
heat exchangers; liquid and gas piping improvements,  

Wastewater Treatment Plant Upgrades, Whitewater, Wisconsin. Project Principal/Client 
Team Leader: Design of major improvements to 1.5 mgd average day flow (11 mgd 
peak) wastewater treatment facility. Design based on Donohue’s Facility Planning 
recommendations: remove existing RBC secondary treatment system, construct activated 
sludge system incorporating enhanced biological phosphorus removal, utilize one existing 
secondary settling basin for additional aeration tankage, construct new secondary 
clarifiers, construct RAS pumping system, construct WAS pumping and centrifuge 
thickening system, renovate the Administration Building, replace electrical systems, 
accommodate future tertiary filtering to achieve low-level phosphorus compliance, and 
accommodate future total nitrogen removal strategies. To help fund the project, City is 
receiving a $707,500 grant through WDNR’s Clean Water Fund Principal Forgiveness 
loan program. 

Facility Planning, Sun Prairie, Wisconsin. Process Engineer: Donohue teamed with 
another consulting firm to develop a 20-year Facility Plan for this municipal wastewater 
treatment facility. The 20-year average-day flow was 3.5 mgd and the peak flow was 
16 mgd. The Facility Plan evaluated major upgrade alternatives to increase treatment 
capacity to treat the 20-year flows and loads. The evaluation included raw wastewater 
pumping, grit removal, primary clarification, fixed film biological treatment, suspended 
growth biological treatment, biological phosphorus removal, secondary clarification, 
[...]
International Meeting.  

"Using Portable Probes for the Rapid 
Evaluation of Wastewater Treatment 
Biological Nitrification." Environmental and 
Water Resources Institute 2018 Congress. 
Minneapolis, MN. 2018.  

"Co-digestion considerations for anaerobic 
digestion systems." Progressive Dairyman 
print edition (Issue 16) and website. 
September 30, 2015 (online). October 1, 
2015 (Print). Reprinted in the Canada 
Edition (Issue 8). August 2016. 

"4 reasons why anaerobic digesters fail," 
Progressive Dairyman e-newsletter and 
website (25,000 large-heard, forward-
thinking producers throughout the U.S.). June 
29, 2015. 

"Impact of Emerging Contaminants and 
Biosolids Aging on Ecotoxicity in Soils," 
Residuals and Biosolids 2016 Conference 
Proceedings. April 3-6, 2016.  

steel to outboard concrete launders. The existing final clarifier organ pipe mechanism 
was also replaced with a sludge suction header mechanism. Sunlight blocking covers 
were also installed on the final clarifiers. The design also included replacing the three 
primary sludge and grit pumps and the sixteen final scum pumps and sections of their 
suction and discharge piping and valves. 

Cheeney Creek WWTP Expansion Improvements, Fishers, Indiana. Process Engineer: 
Ryan designed the modification of the existing aeration basins to include two selector 
zones with mixers. The design required the replacement of the air piping, valves, and 
diffusers for the remaining aerated portion of the basins. The design also included 
modifying the RAS piping, including installing flow meters and electrically actuated 
valves to direct the RAS to the selectors. The WWTP has an average and peak flow rate 
of 10 and 20 mgd, respectively. 

Water Quality Investigation, Oshkosh, Wisconsin. Project Engineer: Completed water 
quality data analyses for the City of Oshkosh to determine the cause of complaints from 
customers receiving the City's drinking water. This analysis included several years of data 
and over two dozen water quality parameters. The analysis was used to develop several 
recommendations on how the City could resolve the cause of the complaints. 

Primary Clarifier Rehabilitation Project, Fox River Water Pollution Control Center 
(FRWPCC), Brookfield, Wisconsin. Project Engineer: Ryan led the design of the 
rehabilitation of two primary clarifiers at FRWPCC. The rehabilitation included the 
replacement of the mechanism motor and gear reducer; rebuild of the drive assembly; 
replacement of the center well, weirs, and scum baffles; and the addition of wall-
mounted launder troughs, scum beach, and dual skimmer assemblies. The design also 
included a ladder and platform to access and maintain the new launder troughs. 

Phosphorus Control Improvements Project, Wastewater Treatment Plant, Janesville, 
Wisconsin. Project Manager/Lead Process Engineer: Ryan led the design of the chemical 
phosphorus removal system for the City of Janesville Wastewater Treatment Plant to 
achieve compliance with their future low-level phosphorus limit. The design included new 
RE300 and polymer feed systems and coarse bubble mixing at two locations within the 
existing mixed liquor channels. The coarse bubble mixing systems were designed to be 
installed without taking the aeration basins or mixed liquor channels out of service. Ryan 
is also serving as the lead engineer for construction-related services. 

Wastewater Treatment Plant Upgrades, Whitewater, Wisconsin. Process Engineer: 
Completed historical data analyses and process evaluation in preparation for major 
improvements to the 1.5 mgd average day flow (11 mgd peak) wastewater treatment 
plant. The improvements were based on Donohue's Facility Planning recommendations, 
which included removing existing RBC secondary treatment system, constructing activated 
sludge system incorporating enhanced biological phosphorus removal, utilizing one 
existing secondary settling basin for additional aeration tankage, constructing new 
secondary clarifiers, constructing RAS pumping system, constructing WAS pumping and 
centrifuge thickening system, renovating the Administration Building, replacing electrical 
systems, accommodating future tertiary filtering to achieve low-level phosphorus 
compliance, and accommodating future total nitrogen removal strategies. Used the 
BioWin process simulator models to design the new activated sludge system, including the 
configuration of the aeration basin, and examined the potential for struvite harvesting. 
Also used the BioWin process simulator models extensively to evaluate the sensitivity of 
the proposed activated sludge system to wet weather flow, weekend versus weekday 
flows, flows from the University, the addition of HSW, and changes in the BOD and TKN 
in the influent. Also used the models to determine aeration requirements and control 
strategies. Completed evaluated WAS thickening options.  

Phosphorus Quantity Estimate, Green Bay Metropolitan Sewerage District, Wisconsin. 
Project Engineer: Compiled wastewater data collected over three years to determine the 
maximum probable concentrations of effluent phosphorus. This analysis was completed 
for the Green Bay municipal sewerage district, which included the cities of Green Bay 
and De Pere, WI in support of the WPDES. 

 



NATHANIEL W. CASSITY, PE, BCEE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 35946 
Illinois: 62062820 
Michigan: 6201067118 
Iowa: P24675 
 
PROFESSIONAL DESIGNATION 
Board Certified Environmental Engineer 
 
YEARS OF EXPERIENCE 
25 
 
EDUCATION 
Master of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1999 
 
Bachelor of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1997 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation 

Wisconsin Wastewater Operators' 
Association 

American Academy of Environmental 
Engineers 

 
AWARDS 
2021 ACEC Minnesota Engineering 
Excellence Grand Award and Grand 
Conceptor Award, Project Manager: St. 
Cloud Nutrient Recovery and Reuse (NR2), 
St. Cloud, Minnesota. 

2020 ACEC Illinois Engineering Excellence 
Special Achievement Award, Lead Process 
Engineer: Preparing for the Future: 
Upgrades at Aux Sable, Joliet, Illinois 

2020 ACEC Illinois Engineering Excellence 
Judges Choice Award, Lead Process 
Engineer: Preparing for the Future: 
Upgrades at Aux Sable, Joliet, Illinois 

2004 ACEC Wisconsin Engineering 
Excellence Best in State Award, 
Wastewater Treatment Plant Upgrade and 
Expansion, Ripon, Wisconsin  

2004 American Society of Civil Engineers 
Wisconsin Section Engineering Achievement 
Award, Wastewater Treatment Plant 
Upgrade and Expansion, Ripon, Wisconsin 
 
PRESENTATIONS 
“Utility of the Future, The Continued Journey 
at St. Cloud, MN” Michigan WEA 
Conference, Boyne Falls, Michigan, June 
2019 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
New Orleans, Louisiana, October 2018 

“Optimization in Practice: Case Studies from 
NEW Water’s Phosphorus and TSS 
Optimization Plans’” WWOA, Madison, WI, 
October 2017 

 Tertiary Filtration and Service Water Improvements Project, NEW Water, Green Bay, 
Wisconsin. Project Manager for the design of tertiary filtration using cloth media disc 
filters to achieve future TSS and phosphorus limitations. The eight-filter system was 
designed for an average and peak flow of 10 and 57.3 mgd, respectively. The design 
also included the replacement of the service water system, which included a new service 
water pumping system, hydropneumatic tank, and automatic strainers. The service water 
pumping system consisted of a skid with five variable speed pumps with a total capacity 
of a firm and a total capacity of 800 and 1,000 gpm, respectively. The design also 
included replacing most (i.e., 3,000 feet) of the Facility's service water yard piping, 
service water piping within two of the process buildings, and sealing water connections to 
16 pumps fed by the service water system. 

Low-Level Phosphorus Removal Project, Fox River Water Pollution Control Center 
(FRWPCC), Brookfield, Wisconsin. Project Manager for the design of the low-level 
phosphorus removal system for FRWPCC to achieve the future 0.075 mg/L phosphorus 
effluent limit. The low-level phosphorus removal system included four cloth media disc 
filters and chemical conditioning (i.e., rapid mix, coagulation, and flocculation) with a 
coagulant and polymer. The system had a capacity of 31.2 mgd. The design included 
provisions to use the existing deep bed filters as backup filters. 

Phosphorus Compliance Project, Wastewater Treatment Facility, Howards Grove, 
Wisconsin. Project Manager for the design of the low-level phosphorus removal system 
for the Village of Howards Grove wastewater treatment facility. The low-level 
phosphorus removal system included four cloth media disc filters and chemical 
conditioning (i.e., rapid mix, coagulation, and flocculation) with a coagulant and polymer. 
The system had a capacity of 2.0 mgd. 

Facility Plan and Design Services, Ixonia, Wisconsin. Project Manager: Managed 
preparation of the Town of Ixonia Facility Plan for a new wastewater treatment facility. 
Worked closely with Town personnel, Wisconsin DNR, and the Town residents on the 
creation and public approval of the Facility Plan. Following approval of the Facility Plan 
managed the design project for the new wastewater treatment facility. The project 
includes an activated sludge oxidation ditch process with tertiary filtration, UV 
disinfection, and biosolids storage and handling, along with a new administration 
building for the plant personnel. 

Wastewater Treatment Plant Upgrades, Whitewater, Wisconsin. Project Manager/Lead 
Process Engineer: Design of major improvements to 1.5 mgd average day flow (11 mgd 
peak) wastewater treatment facility. Design based on Donohue’s Facility Planning 
recommendations: remove existing RBC secondary treatment system, construct activated 
sludge system incorporating enhanced biological phosphorus removal, utilize one existing 
secondary settling basin for additional aeration tankage, construct new secondary 
clarifiers, construct RAS pumping system, construct WAS pumping and centrifuge 
thickening system, renovate the Administration Building, replace electrical systems, 
accommodate future tertiary filtering to achieve low-level phosphorus compliance, and 
accommodate future total nitrogen removal strategies. To help fund the project, the City 
is receiving a $707,500 grant through WDNR’s Clean Water Fund Principal Forgiveness 
loan program. 

Phosphorus Control Improvements Project, Wastewater Treatment Plant, Janesville, 
Wisconsin. Project Manager for the design of the chemical phosphorus removal system 
for the City of Janesville Wastewater Treatment Plant to achieve compliance with their 
future low-level phosphorus limit. The design included new RE300 and polymer feed 
systems and coarse bubble mixing at two locations within the existing mixed liquor 
channels. The coarse bubble mixing systems were designed to be installed without taking 
the aeration basins or mixed liquor channels out of service. 

WWTP Hydraulic Analysis, Appleton, Wisconsin. Project Manager: Conducted forward 
flow hydraulics through all major processes at the Appleton Wastewater Treatment Plant 
(AWWTP). Used Visual Hydraulics software to create a model that maps surface water 
levels at designated points along the flow path. Simulated the model at multiple flows to 



NATHANIEL W. CASSITY, PE, BCEE  

● Engineering Excellence Since 1997 ● 

PRESENTATIONS (Continued) 
“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
Chicago, Illinois, October 2017 

“Advanced Aerobic Digestion Techniques: 
Naperville, IL, CSWEA, St. Paul, Minnesota, 
May 2017 

“Optimization in Practice: NEW Water EBPR 
& TSS,” CSWEA, St. Paul, Minnesota, May 
2017 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World: Oxidation 
Reduction Potential at East Bank WWTP, 
Jefferson Parish,” WEFTEC, New Orleans, 
Louisiana, September 2016 

“Phosphorus Compliance Case Studies in 
Illinois,” Central States WEA Conference, 
Oakbrook Terrace, Illinois, 2015 

“Low Level DO Operations: Impact on 
Energy Nutrients and Ecology,” MWEA 
Wastewater Administrators Conference, 
Frankenmuth, Michigan, 2015 

“Full Scale Pilot Targeting Ultra-Low 
Phosphorus at Janesville WPCF,” Central 
States WEA Conference, St. Paul, 
Minnesota, 2014 

“Phosphorus and Nitrogen Removal 
Technology,” APWA Nutrient Removal 
Workshop, Southwest Branch of the Chicago 
Metro Chapter, New Lenox, Illinois, 2011 

“Pilot Testing Chemical Phosphorus Removal 
to Low Levels: How Much Chemical and How 
Much Sludge?” Wisconsin Wastewater 
Operators' Association Conference, 
Wisconsin Dells, Wisconsin, 2010 

“Achieving Low Effluent Phosphorus 
Concentrations Using Ultrafiltration 
Membrane Technology - Pilot Study at 
Naperville Illinois,” WEFTEC 2010 
Conference, New Orleans, Louisiana; 
Central States WEA Conference, Madison, 
Wisconsin, 2010; WATERCON 2011, 
Springfield, Illinois, 2011 

“Phosphorus and Nitrogen Control: Where 
We Are Going and How We Will Get 
There,” Central States WEA Conference, 
Bloomington, Minnesota, 2008 

“Computer Simulation of ENR Upgrades,” 
Central States WEA, Madison, Wisconsin, 
2007 

predict different influent flow conditions and created a hydraulic profile for plant use. 
Prepared a report detailing hydraulic bottlenecks and identified a list of areas 
recommended for future capacity improvements. These recommendations were prepared 
by conducting an analysis of freeboard and velocity in all tanks and channels to identify 
areas at risk during high-flow events. Produced a list of points for field verification and 
marked points at the plant. Compared real surface water data measurements to 
modeled points and calibrated the model to accurately predict levels at analyzed flows. 

Hillshire Brands, Low-Level Phosphorus Tertiary Treatment Improvements, New 
London, Wisconsin. Project Manager: Hillshire Brands retained Donohue to design a new 
tertiary treatment system to meet a 0.2 mg/L effluent phosphorus limit. The project 
included a new tertiary treatment building for rapid mix, coagulation, flocculation, and 
filtration for low-level phosphorus removal. The new building also included ferric sulfate 
and polymer feed systems for phosphorus removal along with sodium hypochlorite and 
sodium bisulfite feed systems for disinfection. 

Tertiary Filter Renovation Design, Springbrook Water Reclamation Center, Naperville, 
Illinois. Project Manager: Designed activities to retrofit two buried steel filter vessels 
with new internal filtration equipment and sand media. Other design activities included 
replacing all pneumatically actuated valves for eight filters, installing VFD drives for the 
existing backwash pumps and air scour blowers, and constructing a pre-engineered 
fiberglass reinforced plastic electrical building to house the new VFDs, PLC, and electrical 
equipment. 

Mill Creek Water Reclamation Facility Electrical and Process Improvements, Lake 
County, Illinois. Project Manager and Lead Process Engineer: Designed aeration basin 
improvements to incorporate biological nitrogen removal facilities by providing anoxic 
selector zones and internal mixed liquor recycle pumping. Conducted hydraulic analysis 
of basin modifications to size hydraulic control elements and maintained full gravity flow 
through the facility. Designed aeration control improvements adding electrically actuated 
control valves along with airflow and dissolved oxygen monitoring and control devices to 
automate the aeration control system and improve process efficiency. 

Vernon Hills Water Reclamation Facility Improvements, Lake County Department of 
Public Works, Vernon Hills, Illinois. Lead Process Engineer: Preliminary treatment, 
aeration, final clarifiers, return activated sludge pumping, and biosolids loading facilities 
related to a facility expansion from 4 mgd to 6 mgd. Designed an aeration system for 
two new aeration tanks and a new discharge header system for the existing multi-stage 
centrifugal blowers. 

Water Pollution Control Plant Upgrade and Expansion, Arlington County Water 
Pollution Control Bureau, Virginia. Process Modeler: Evaluated ENR processes to 
achieve a 3 mg/L TN limit and 0.3 mg/L TP limit for the plant upgrade. Assisted 
evaluation through computer simulations of activated sludge process using BioWin 
process simulator. 

Noman Cole Water Pollution Control Plant Nutrient Reduction, Fairfax County, Lorton, 
Virginia. Project Engineer: Completed study to upgrade the 67-mgd plant from BNR (TN 
< 8 mg/L) to ENR (TN < 3 mg/L) levels. Modeled step feed with methanol addition and 
integrated fixed film activated sludge alternatives using the BioWin process simulator. 

Nitrogen Removal Evaluation for Water Pollution Control Facilities, Waterloo, Iowa. 
Process Engineer: Completed a biological nitrogen removal planning study at the 27-
mgd WPCF. The study included the evaluation of multiple BNR upgrade alternatives to 
achieve varying degrees of total nitrogen removal. The evaluation included computer 
simulations of the activated sludge process using the BioWin process simulator. 

Ultraviolet Disinfection Design-Build, Whiting, Wisconsin. Process Engineer: 
Replacement of the UV disinfection system at the wastewater treatment facility. The 
design-build project was completed in three months for Whiting to meet seasonal 
disinfection effluent requirements.  

 



WENDY J. RAISBECK, PE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 41440 
Missouri: 2016011699 
Indiana: PE11600556 
 
YEARS OF EXPERIENCE 
20 
 
EDUCATION 
Bachelor of Science 
Environmental and Civil Engineering 
University of Wisconsin - Platteville 
2004  
 
AWARDS 
2022 ACEC Indiana Engineering Excellence 
Merit Award, Hydraulics/Production 
Coordinator: Cheeney Creek WWTP 
Expansion, Fishers, Indiana. 

2018 ACEC Indiana Merit Award, Process 
Engineer: City of Rushville Utilities - Cloth-
Media Disk Filters for CSO Treatment, 
Rushville, Indiana 

2014 ACEC Wisconsin Engineering 
Excellence Best of State, Process Engineer: 
Wastewater Treatment and Energy 
Recovery Facility, Bush Brothers & 
Company, Augusta, Wisconsin  

2011 ACEC Minnesota Engineering 
Excellence Honor Award, Process Engineer: 
New Wastewater Treatment Facility at 
Willmar, Minnesota  

2011 ACEC Indiana Engineering Excellence 
Honor Award, Process Engineer: North Pump 
Building and Electrical Building at Three 
Rivers Filtration Plant, Fort Wayne, Indiana  

PRESENTATIONS 
“Real World Hydraulics – What You Can 
Tell About your Plants by Watching the 
Water Flow,” WWOA Annual Conference, 
October 2023 

“An Efficient Aeration Strategy Sits on a 
Three-Legged Stool; A Case Study of 
Brookfield, WI”, Wisconsin Wastewater 
Operators Association Annual Meeting, 
October 2016 

“Physical Hydraulic Modeling to Optimize 
Pump Station Design at Fort Wayne, IN”, 
101st Indiana Section of AWWA Annual 
Meeting, February 2009 

“Membrane Bioreactor: Innovative Problem 
Solving, Hutchinson, MN Case Study”, 
Wisconsin Wastewater Operators 
Association Annual Meeting,  

October 2008; 71st Annual Indiana Water 
Environment Association Conference, 
November 2007 

“Membrane Bioreactor: Innovative Problem 
Solving, Hutchinson, MN Case Study,” 
Wisconsin Wastewater Operators 
Association Southeast Regional Meeting, 
May 2007 

 
 

 Wastewater Treatment Facility Improvements Project, Wausau, Wisconsin. Lead 
Process Engineer for the liquids train Design to upgrade aging facilities and to add low-
level phosphorus removal facilities at a 36 mgd preliminary/primary treatment peak 
capacity, and a 22 mgd secondary treatment peak capacity facility. Liquid train 